
The Context of Living Machine Wastewater Treatment Technology and 
 

Documenting its Start-up at Oberlin College 

 
Varuni Tiruchelvam 

 
May, 2000 

 
Advising Committee:  

David Benzing - Biology, Environmental Studies 
John Petersen - Environmental Studies, Biology 

David Orr - Environmental Studies, Politics 
 
 
 
 
 
 

 
 
 
 
 

Table of Contents 
Abstract        1 
Introduction       1 
Chapter 1: Global Water Pollution    2 

Properties of Wastewater     4 
Chapter 2: Conventional Wastewater Treatment  5 

Primary Treatment     6 
Secondary Treatment     7 
Sludge Thickening     10 
Advanced Tertiary Treatment    12 
Government Standards and Regulations  13 

Chapter 3: Sewage Treatment for the AJLC   14 
[...]
machine because the Oberlin municipal sewage line runs along the east side of the building.  The 

living machine was installed to fulfill the design criteria of the building (“treat all wastes on-

site”) and for its tremendous educational value.  Closed-mindedness and society’s general 

discomfort with talking about fecal matter prevented the design team from installing composting 

toilets, the ideal, low-tech, sewage treatment solution.  Administrators would not allow the 

Lewis Center to be built unless it had flushing toilets.    

Another low-tech sewage treatment option, the constructed wetland, uses aquatic plants, 

bacteria, animals, and physical processes, like precipitation and mechanical straining, to treat 

wastewater.  The treatment wetland consists of a planted basin with natural or constructed 

impermeable liner, and wastewater fills this marsh or swamp to a depth of 4 to 18 inches (Crites 

and Tchobanoglous 1998).  The Lewis Center could not use an outdoor constructed wetland 



 

 

16

16

because discharging unchlorinated water to the surface is illegal, wetlands require a large area, 

and treatment slows greatly in the winter when the vegetation dies.  The living machine takes the 

wetland into a greenhouse and contains wetland life processes within the structures of 

conventional treatment.     

 

The Living Machine at Oberlin College 

 While conventional treatment is designed to concentrate waste for disposal, living 

machines are designed according to John Todd’s ecological design principle, “Waste equals 

food.”  The sewage passing though the living machine serves as nutrients for microbes, animals, 

and plants.  Wastewater receives advanced tertiary treatment without the use of chemicals. 

Estimated flow is 2470 gallons per day with a BOD of 300 mg/l. 

 

The first valve in the Oberlin’s living machine (see Figure 11) is a below-grade bypass 



 

 

17

17 

valve directing the wastewater flow into the machine or the city sewer. Raising the east lever 

opens the knife valve which allows wastewater from the 5 toilets, 1 urinal, and 5 sinks to flow by 

gravity into the anaerobic tanks, AN 1 and 2, (Figure 12) located below grade on the east side 

of the Lewis Center.   

  

 

Water remains under anaerobic conditions for 1.2 days, and a slotted baffle dividing the 

two tanks prevents floating fats from flowing through untreated.  Large particles settle in AN 1 

before the baffle.  Hydrolysis and fermentation break down the large organic particles into 

compounds that bacteria metabolize.  Then acid-forming bacteria (organics => organic acids + 

CO2 + H2O + energy), and methane-forming bacteria (organic acids => CH4 + CO2 + energy) 

complete the anaerobic digestion.  The inefficiency of anaerobic respiration greatly enhances the 

treatment process.  Anaerobic bacteria produce only 6 ATP per molecule of glucose instead of 

the 26 ATP produced during aerobic respiration; therefore, after using 4 ATP for life processes, 

little energy remains to support reproduction.  Anaerobic bacteria consume 50% of the influent’s 



 

 

18

18

organic waste while adding very few new cells to the water.   

  

Following anaerobic digestion, the wastewater flows by gravity to the closed aerobic 

tanks, CA 1 and 2 (Figure 13).   

 

The closed aerobic tanks function as in conventional activated sludge treatment.  Diffusers 

supply air to the bottom of the tanks to encourage the growth of aerobic heterotrophic microbes, 

which rapidly consume organic matter.  Aeration also drives off odor-producing anaerobic 

bacteria, and their gaseous products are captured with a carbon filter.  A half baffle divides the 

two tanks.  Within 1.2 days, BOD has diminished 90%.   

 Wastewater in CA 2 and triggers a middle float that engages the pumps. Under normal 

conditions, two pump stations, PS1 and PS2 (located on the bottom of CA2), alternate to pump 

the water, but if the water level rises to the high alarm float, both pumps will activate.  Water is 

sent into the open tanks inside the building until the water level falls below a low float that 



 

 

19

19 

switches the pumps off.  A small vertical distance between the middle “pump on” float switch 

and the low “pump off” float switch minimizes the pumping time and the resulting flow peak in 

the open tanks.  Because flow meters require a pressurized line, the influent flow meter is located 

along the pipe from CA 2 to OA 1, the first pressurized flow in the system.  The influent flow 

meter is magnetic.  Its coils generate a magnetic field around the flow tube, and flow through 

the tube generates an electric current proportional to the flow volume.  The LCDs (liquid crystal 

displays) which show flow rate and total flow volume are located in the pump room.     

 If CA 2 has received sufficient aeration, water entering the open aerobic tanks should 

contain a very little organic matter and produce no strong odors.  Wastewater enters OA 1 

(located at the west end of the greenhouse) and flows by gravity to OA 2 and OA 3.  Several 

processes occur in the open tanks.  Aerobic heterotrophic bacteria consume the remaining 

organic matter.  As the nutrient concentration decreases, the heterotrophic population declines, 

and a population of chemoautolithotrophs dominates the microbial community.  These organisms 

nitrify the ammonia and begin the advanced tertiary phase of sewage treatment.         

 “Grazing,” an additional treatment process in the open tanks, involves predation by 

protozoans, rotifers, copapods, and nematodes.  According to David Austin, the head of 

operations at Living Technologies, the living machine is 80% conventional sewage treatment 

technology, but the grazing community makes the living machine an outstanding innovation 

(2000).  Floating racks in the OA tanks hold plants, which have a large root surface area to 

provide a substrate for grazers.  As well as clarifying the water, the grazers begin disinfection by 

consuming solitary bacteria, termed “single-celled bacteria” (all pathogens are single-celled).  

The highly diverse group of organisms attached to roots makes the living machine a more stable 

biological system than conventional treatment.  Many grazers are able to crawl up the roots to 

survive at the air-water interface when wastewater becomes too concentrated; therefore, the 

living machine can tolerate shocks that would kill all the wastewater organisms in conventional 

activated sludge treatment.    

  



 

 

20

20

 

 

 

After water has been in the three OA tanks for 1.8 days, it flows by gravity into the 

clarifier (Figure 14).  

 

Several components reduce turbulence to allow the remaining solids to settle.  Water 

enters the clarifier through a long slot in a horizontal header pipe, which dissipates influent 

velocity and to distributes flow across the width of the tank.  A vertical baffle near the inlet pipe 

also slows water flow and encourages settling.   

 Sewage contains three forms of bacteria, single-celled, filamentous, and floc-forming.  

Floc-forming bacteria settle on the clarifier’s cone-shaped bottom.  After a treatment time of 0.2 

days, supernatant flows under a baffle, which retains floating matter in the tank, and over another 

baffle.  The long, slightly slanted overflow baffle slows flow (fast flowing effluent would create 

an upflow that would lift settled sludge).  Because water flows by gravity through all of the open 

tanks, the height of the overflow baffle determines the water height in all of the them.  The 



 

 

21

21 

supernatant flows into a vertical pipe in the center of the baffles and moves into the wetland 

sump.   

 Because nitrogen bubbles in the settled solids sometimes lift portions of the sludge 

blanket to the surface, an airlift periodically sucks floating solids into a centrally located surface 

scum drain.  Another airlift removes settled sludge from the apex of the clarifier cone.  All of 

this  airlifted waste flows through a 3-way motorized ball valve that directs the flow to CA1 or to 

AN1.  Sludge moves by gravity through a pipe to CA1, or the sludge can be directed to AN1 via 

the PLC if it becomes anaerobic or accumulates above two feet.  The airlifted surface water and 

scum flow by gravity to AN 1.   

 Only floc-forming bacteria settle, but single-celled and filamentous bacteria have the 

competitive advantage because they can more readily access food (To enter solitary bacteria, 

food must only pass through a thin cell membrane instead of through the additional 

polysaccharide matrix surrounding the flocs.  Filamentous bacteria are long and thin and 

therefore have a large surface area available for absorption).  Dense populations of single-celled 

and filamentous bacteria cause problems in wastewater treatment plants and especially in living 

machines where no chemicals are added to enhance flocculation and settling.  The clarifier will 

not function because single-celled bacteria do not settle in water, as a grain of rice will not sink 

in honey.  Filamentous bacteria, which are single cells enclosed in long fatty sheaths, float on the 

surface.  Aeration causes some species of filamentous bacteria to form a sticky foam that will 

suffocate the plants.  Uncontrolled filamentous bacteria can form foam mounds that rise many 

feet above the wastewater tanks and can easily be blown out of the tanks, potentially spreading 

pathogens.   

 Three strategies are used to inhibit single-celled and filamentous bacteria, thereby 

allowing floc-formers to dominate the system.  The grazing function of the root-zone community 

greatly reduces the numbers of single-celled bacteria. A recycle flow from OA3 to CA1 at three 

times the influent rate (about 9000 gpd), controls filamentous bacteria, which are obligate 

aerobes and cannot tolerate the anoxic conditions of CA1 (The OA3 recycle flow also sends 



 

 

22

22

nitrified water back to CA1 where facultative denitrifiers convert the NO3 to N2).   

Aeration circulates water in CA1 but the air supply is too low to support aerobic 

metabolism. A DO of less than 0.4 mg/l creates anoxic conditions where organisms begin to use 

nitrate as the terminal electron acceptor in the Krebs cycle. Obligate aerobes only produce 

oxygenase and they die in anoxic conditions.  The anaerobic water that flows into CA1 maintains 

anoxic conditions.  The floc-forming bacteria outcompete other bacteria because they are 

recycled from the clarifier floor to CA1.  Floc-forming bacteria are facultative aerobes that 

produce both oxygenase and nitrogenase and can switch from aerobic to anaerobic respiration in 

2 to 6 hours; therefore the floc-formers begin to metabolize and reproduce before the other 

bacteria can grow.  The same ecological principles govern both living machine wastewater 

treatment and activated sludge treatment (mass driven kinetics and the endogenous growth phase 

of settled sludge affect metabolism).  A low organic load in the open tanks and an extended 

sludge settling interval in the clarifier allow the bacteria to enter an endogenous phase in the 

absence of a sludge holding tank, which is present in conventional treatment.      

Under normal operating conditions, the supernatant from the clarifier flows into the 

below grade wetland sump (however, plugging the inlet to the sump and releasing a knife valve, 

located in a below grade box to the north of the sump, bypasses the wetland system and directs 

water to AN1).  From the sump, water enters the wetland through an underground, perforated 

pipe that spans the east end of the greenhouse.  Caps, which can be removed for pipe cleaning, 

mark the ends of the pipe.  Different sizes of gravel (1/10 -1 1/2” washed crushed stone on the 

surface, 1/2 - 2” washed crushed stone in the central treatment zone, and 2 - 4” washed rock in 



 

 

23

23 

distribution and collection zones) fill the three-foot deep bed (Figure 15).  Local wetland plants 

grow in the central treatment zone.   

Water requires 0.7 days to flow from the east to the west side of the greenhouse through 

the gravel bed.  Anaerobic heterotrophic bacteria, which acquire carbon from leaky roots and 

decomposing plant material, begin denitrification and consume the residual dissolved carbon.  

Roots also take up phosphorous, an essential nutrient for plants.  A wetland overflow riser (a 

wide, mesh-covered standpipe at surface level) prevents water from flowing above the gravel.  

The perforated collection pipe runs along the west side of the wetland.  An overflow standpipe, 

which can be replaced with different lengths of pipe, in the collection sump controls the water 

level in the wetland.   

Water flows down the standpipe to an underground water re-use holding tank outside 

the building.  The water in this holding tank either overflows to the sewer or reenters the flush 

toilets.  When the boosted storage tank (used to pressurize flush water) requires more water to 

create a minimum pressure of 30 psi, the PLC turns on the pumps until the pressure reaches a 

maximum of 50 psi or until low water triggers the “pump off” float switch.  The pump stations, 

PS3 and PS4, alternate to pump water to the boosted storage tank inside the building (in a closet 

in the kitchen).   

The effluent flow meter and the UV filter are located in the greenhouse along the line to 

the boosted storage tank.  The effluent flow meter is a paddle flow meter.  Flowing water spins a 

paddle and the meter generates the related flow volume.  Water is disinfected as it flows through 

a cylinder containing two UV lightbulbs that are held within two quartz sleeves.  UV light 

damages the DNA and RNA of cells and does not have residual toxicity, like chlorine.       
 

Structural Design Problems 

 Design compromises in two treatment phases, the clarifier and the wetland, may limit the 

performance of Oberlin’s living machine.  An effective clarifier requires a balance between 

many design factors.  A cone with a 70
o
 slope allows sludge to slide down the sides of the tank 



 

 

24

24

towards the central airlift; however, steepening the cone requires either a larger clarifier volume 

or shorter vertical walls.  Tall vertical walls encourage settling as the water in the tank is forced 

to flow downward, whereas shorter vertical walls may not prevent the cross current that would 

pull water into the effluent weir before the sludge can settle.  Because of volume and depth 

constraints, Oberlin’s clarifier has a shallow 45
o
 cone, and sludge accumulates on the sides of the 

cone instead of sliding towards the sludge collection airlift.  Consequently, the clarifier must be  

closely attended, at least 3 times a week, and sludge must be manually pushed down the cone if 

necessary.  If clarifier treatment is extremely poor, the cone-shaped tank could be replaced with 

a flat-bottomed tank with a collection arm that rotates around the tank floor, similar to the 

clarifiers in conventional treatment (Figures 3 and 7).   

 The living machine’s small footprint constrained the wetland design.  The wetland fills 

the entire greenhouse floor; however, water cannot flow through the wetland at an even rate 

because the four open tanks and a brick column cut through the gravel layer (Figure 16).   

 

The wall near the north side of the distribution pipe also slows water flow, causing solids to 

settle prematurely.  Water flows most freely along the same paths that operators will travel.  As a 

result, the most strategically located plants will be trampled.  Although the wetland is full of 



 

 

25

25 

water, influent could be following the path of least resistance, bypassing most of the vegetation.      

No other living machine incorporates structures that similarly obstruct wetland flow.  No 